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Ref. No. Parts No. Note Name of Parts = | Q' ty Asﬁgl_ bly
A-1 01-001A-3900 Arm Cylinder Bed Sk Algy W= 1(Set) BL
A-1-1 01-004A-3900 Base FEMER 1 BL
A-2 01-005A-3900 Face Plate g 1
A-3 01-008S-7400 Screw(Upper) For A-2 A HUAHAY) 1
A-4 01-007W-7400 Washer(Upper) For A-2 RS 1
A-5 SC-0365-3710 Screw (9/64” n=40) F2o] Wu] 2-EUAH9/64" n=40) 1
A-6 01-011A-3900 Thread Take Up Cover Al 7] 71} 1
A-7 SC-0365-3710 Screw (9/64" n=40) E2o] Wu] 2R2UAH9/64” n=40) 2
A-8 01-012A-3900 Top Cover SA5=7 1
A-9 SC-0175-1230 Screw (11/64” n=40) E2o] W ZeAK11/64" n=40) | 4
A-10 01-010A-5607 Top Cover Thread Guide $A1 A o] 1
A-11 SN-0121-7400 Nut (15/64" n=28) 471 E(15/64" n=28) 1
A-12 01-051C-5607 Three Hole Thread Guide Plate AT Al o] 1
A-13 01-021C-7400 Arm Thread Guide Plate(U) Al 7 o] (A}) 1
A-14 SC-0529-1230 Screw (9/64” n=40) EFRo|F oA 9/ n=40) | 1
A-15 01-022C-7400 Arm Thread Guide Plate (M) A7 o] (&}) 1
A-16 SC-0529-1230 Screw (/64" n=40) FR o F A2 UAH/64n=40) | 1
A-17 01-022A-7500 Arm Thread Guide Plate (L) okt Aot (&) 1
A-18 SC-0529-1230 Screw (9/64" n=40) EFRo|FA AL (964 n=40)| 1
A-19 01-024A-7500 Holder For Upper Thread Oil Supply Felt | 1Al F-5 & Ex}o) 1
A-20 SC-0536-7500 Screw (3/32" n=>56) FRE TP} (3/32°n=56) 2
A-21 01-024M-7400 Felt (Upper Thread) AA FeAE 1
A-22 01-007R-8130 Rubber Cap T Fu}sl (Hole) 1
A-23 01-005A-380A Bed Hinge(Ass'y) H =314 (&) 1(Set)
A-24 SC-0346-4113 Screw (M8 x 1.25) S7H 7 Bo] ¥EE(M8X12) 8 e_
A-25 01-010M-2350 Brand Mark Amal=z () 1
A-26 01-014M-3900 Model Mark mdul= (KM-390BL) 1 BL
A-27 01-008A-3800 Latch =H 512 1
A-28 43-0045-3400 Screw For A-27 L2238 thixt 1
A-29 01-009A-3800 Bolt For A-27 FERIA JH]EE 1
A-30 01-010C-3800 Washer For A-27 TH 1A 9} A 1
A-31 01-015A-3900 Needle Plate 2= 1 BL
A-32 SC-0311-3900 Screw (11/64" n=40) RO FIAHA LA 11/64'n=40)| 2
A-33 01-016A-3900 Slide Plate(Ass'y) A (£) 1 BL
A-34 01-017A-3900 Guide(A) For A-33 w73 ghel (A) 1 BL
A-35 SC-0145-3800 Screw (9/64” n=40) HA M BEE(9/64" n=40) 2
A-36 01-018A-3900 Guide (B) For A-33 v A (B) 1 BL
A-37 SC-0145-3800 Screw (9/64” n=40) A E] HEE(9/64" n=40) 2
A-38 01-019A-3900 Cap For Bed W =78 1 BL
A-39 01-020A-3900 Guide Bush For Lower Shaft stk BA) 1 BL
A-40 SC-0134-3900 Screw (1/8" n=44) -%7%\:3 o] MEbA} (18" n=44) | 1 BL
A-41 SC-0173-1230 Serew (3/16” n=32) T o] Ju] Bl (3/16" n=) | 2
A-42 01-022P-3900 Pin For A-38 uﬂta}u A3 (SPP:3D X12L) 2
A-43 06-019A-3900 Guide Shaft For Feed Rock Shaft ol = 1
A-44 SN-0105-3400 Nut (15/64" n=28) S7ZH E (15/647 n=28) 1
A-45 44-050M-3900 Lock Shaft Front Felt Sy () dE 1
A-46 01-023A-3900 Hook Cover (Ass'y) % AM(x) 1(Set) BL
A-47 06-014C-3900 Length Control Plate A3 1 BL
A-48 SC-A301-4119 Screw (9/64" n=40) TR ol F AN/ n=40)| 4
NOTE: A-49 40-001A-3900 Thread Tension Control (Ass'y) A z2A AH (5607 AFeF) | 1(Set)
A-50 SC-0543-2302 Screw (11/64” n=40) FRo T M 1/64n=40)| 1
"BL" is a parts A-51 01-035P-1370 Machine Number Plate Wz 9 1
only for model A-52 01-035P-7400 Pin For A-51 He A 2
KM-390BL A-53 SC-0528-1230 Screw(9/64” n=40) ERE AL L9/ n=40) | 1
A-54 01-019C-7400 Stopper For A-49 AzAAA] 225 1
A-55 SC-0502-2302 Screw (9/64” n=40) ERo|F TR AN9/6'n=40) | 1
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Upper and Lower Shaft Mechanism
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NOTE:

"BL" is a parts
only for model
KM-390BL

Ref. No. Parts No. Note Name of Parts = | Q' ty Asﬁ:: bly
B-1 08-101A-5607 Thread Take Up Lever A 7] 1 BL
B-2 02-001P-7400 Hinge Pin for B-1 Al 7] = 1

B-3 44-0000-1230 0Oil Wick A 1

B-4 SC-0507-1230 Screw (15/64” n=28) o] W} (15/64" n=28) 2

B-5 02-103A-740L thread Take Up Lever Holder AR 7] Ao 1 BL
B-6 06-033M-7400 Oil Felt A3ty A= 1 BL
B-7a 44-019M-7400 Felt For B-1 3 BAA A AE (619) 1

B-8 02-101A-3900 Upper Shaft A2 1

B-9 02-102A-3900 Link Cam H= 7 1 BL
B-10 SC-0535-3710 Screw (9/32" n=28) BRo| T Tubabak b AH(9/3 0 =28) 1 BL
B-11 SC-0124-7400 Screw (9/32" n=28) 5uo) Wb e} (030 n=m) | 1 BL
B-12 02-104P-7400 Needle Bar Crank Shaft H=a A = 1 BL
B-13 44-0000-1230 0Oil Wick LA 1 BL
B-14 SC-0504-1230 Screw (1/4” n=40) 220 WEBAL (14 n=40) 1 BL
B-15 SC-0129-7400 Screw (1/4” n=40) Z8o] P&UA} (1/4” n=40) 1 BL
B-16 02-007 A-7400 Link Cam Stopper Ling Ab& ol nAl 2 1 BL
B-17 02-103A-3900 Upper Shaft Front Bushing Ay A A 1

B-18 SC-0507-1230 Screw (15/64" n=28) o] WA} (1/4” n=40) 1

B-19 02-009M-7400 Felt For B-17 Az or 3A) A E 1

B-20 02-104A-3900 Upper Shaft Middle Bushing Ay BA) 1

B-21 SC-0507-1230 Screw (15/64" n=28) E20| BEUA} (15/64” n=2) 1

B-22 02-009M-7400 Felt For B-20 Az or 3A) A E 1

B-23 02-005A-3900 Feed Regulator Bushing = 24 2A 1

B-24 SC-0112-2302 Screw (9/32" n=28) BHo| HEUAL (9/32° n=28) 1

B-25 SN-0107-1230 Nut (9/32” n=28) 7 E (9/32" n=28) 1

B-26 02-007A-390A Timming Belt Pulley (Up) Elo]v] Wl E Zg] (4} 1 BL
B-27 02-015C-7400 Ring For B-26 = % 2

B-28 SC-A117-4417 Screw (1/4" n=40) 278 Ro] WA} (14" n=40) | 1

B-29 SC-A308-4517 Screw (1/4” n=40) 477 Bo] PEUA} (1/47 n=40) 1

B-30 02-108A-3900 Timming Belt Eloln]) Wl E (13749) 1 BL
B-31 02-018G-7400 Stop Ring ( ¢ 47) Wlelg 22 (447) 1

B-32 02-019A-7400 Bearing (6204 zz) 6204 o3 1

B-33 02-009A-3900 Pully =g 1

B-34 02-010A-3900 Pully Ring za) g 1

B-35 SC-A129-4515 Screw (1/4” n=40) Exo] WAl (14" n=40) 1

B-36 SC-0150-4122 Screw (15/64” n=28) R0z oA} (15/647 n=28) 2

B-37 SC-0188-4124 Screw (5/16" n=24) ZBolujle)ahe}a} (5/16° n=24) 1

B-38 02-111A-3900 Collar For B-17 PEREIE] 1

B-39 SC-A129-4515 Screw (1/4” n=40) o] WEUAL (14" n=40) 2

B-40 07-101A-3900 Lower Shaft 3= 1

B-41 07-002A-3900 Lower Shaft Front Bushing &&= A 2A 1

B-42 SC-0507-1230 Screw (15/64” n=28) 20| BEUA} (15/64” n=2) 1
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Upper and Lower Shaft Mechanism
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Ref. No. Parts No. Note Name of Parts = | Q' ty Asﬁ:: bly
B-43 44-006M~-3800 Felt For B-41 AEF 2 J4 dE 1
B-44 07-003A-3900 Collar For B-40 = 7le} 1
B-45 SC-0110-1230 Screw (15/64" n=28) F2o| PEA} (15/64" n=28) 2
B-46 07-004A-3900 Lower Shaft Rear Bushing 3= = 2A 1
B-47 SC-0507-4515 Screw (15/64” n=28) Fo| WEAL (15/64" n=28) 1
B-48-1 | 07-141A-3900 Safety Clutch Belt Pulley QA WE Eg 1 BL
B-48-2 | 07-142A-5607 Safety Clutch Driving Ball HARA FYH FELE (7/3) 3
B-48-3 07-243A-5607 Safety Clutch Collar QA=A 7l (K2553) 1
B-48-4 | 07-144C-5607 Safety Clutch Disc QAR I A F (K2542) | 1
B-48-5 07-145G-5607 Safety Clutch Ball Spring QEAAR] AxZE 3 B-48
B-48-6 | (07-149C-5607 Stop -Ring For B-48-3 ( ¢ 16) QbR 7ke} AdE (STWI6) 1 Safety
B-48-7 | 07-148C-5607 Screw (M10x 1.25) F2o] WA} (MI0X125) 3 Clutch
B-48-8 | SC-A117-4417 Screw (1/4” n=40) 7o o) Wa (U4 n=00) | 1 Ass ¥
B-48-9 | SC-A308-4517 Screw (1/4” n=40) e o] WEAL (14 n=40) | 1
B-48-10 | 02-015C-7400 Ring For B-48-1 QAR Wle Eg g 1
B-48-11 | SC-0356-5607 Nut For B-48-7 PR AxE 2AYA Y E 3
B-49 07-006A-3900 Lower Shaft Gear &F==7]o] (13733) 1 BL
B-50 SC-A308-4517 Screw (1/4” n=40) 2o WEAL (/4" n=40) | 3
B-51 07-109A-3900 Hook Base Z k) 1 BL e—
B-52 07-008W-3900 Base Washer For B-61 7latE 7)e] HkR o)A 1 BL
B-53 07-113A-3900 Hook Shaft Bushing & 34 1 BL
B-54 SC-0352-7400 Screw (3/16” n=28) Fo| WA} (3/16" n=2) 1 BL
B-55 44-051M-3900 Felt For B-51 3% A= 1
B-56 07-114A-3900 Base For Opener Guide Block Shaft | £3u ekl £&% wjo]A (%) 1 BL
B-57 07-114A-3900 Shaft For Opener Guide Block 2=y o E¥= 1 BL
B-58 SC-0502-2302 Screw (9/64” n=40) FRo| T A /6 n=40) | 1
B-59 07-016A-3900 Guide Block For Opener 2=y &Y 1 BL
B-60 07-117A-3900 Opener EIAR 1 BL
B-61 07-007 A-3900 Rotary Hook Gear (Ass'y) 2ER] F 7)o (2) (13734) 1(Set) BL
B-62 07-011A-3900 Rotary Hook 2¢le) 7}u} HSH-3IMMB(5) 1 BL
B-63 SC-A216-4114 Screw ( ¢ 3.378 n=236) A2 BEE (¢3378 n=36) 1 BL
B-64 07-105A-5607 Bobbin Bl 1 BL
B-65 01-023C-3710 Washer For B-51 ( ¢5) S} (¢5) 2
B-66 SC-0296-3900 Screw (3/16” n=32) %7} HEE (3/16" n=32) | 2 BL
B-67 07-018A-3900 Ratchet For Safety Clutch QA A=A YA E 1
B-68 SC-A117-4417 Screw (1/4” n=40) 2] HEYAL (147 n=40) | 1
B-69 SC-A308-4517 Screw (1/4” n=40) St peEo] WEUAL (1/4 n=40) | 1
NOTE: B-70 07-021A-3900 Bushing For B-72 YPAE HE 24 1 BL
"BL" is a parts B-71 07-020C-3900 Return Spring For B-72 AR YA E HE el Az 1
only for model | [ B72 07-019A-3900 Button For B-67 HAAA HAE WE 1 BL
KM-390BL B-73 05-020P-2302 Stopper Pin For B-72 23y 1
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C Needle Bar and Upper Feed Mechanism
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NOTE:

"BL" is a parts
only for model
KM-390BL

Ref. No. Parts No. Note Name of Parts = | Q' ty Asﬁ:: bly
C-1 04-101A-5607 Needle Bar vl 1 BL
C-2 04-002A-5607 Needle Guide For Needle Bar vl Alek 1 BL
C-3 SC-0125-5607 Screw (3/32" n=56) E2o| upele) Aheu}a(3/32n=56) | 1 BL
C-4 Needle vl 1 BL
C-5 SC-0160-5607 Screw (9/64" n=4) Z 8 o] B babA S AH(9/64"n = 40) 1 BL
C-6 04-106A-5607 Needle Bar Holder vl %} o) 1 BL
C-7 SC-0528-1230 Screw (9/64" n=40) Bo| T bbb o9/ n=40) | 2 BL
C-8 06-003M-7400 Oil Felt A3y dE 1 BL
C-9 04-008A-5607 Needle Bar Crank vl === 1 BL
C-10 15-101A-3900 Upper Feed Lifting Eccentric Cam 3 AbEe= A 1

C-11 15-002S-5607 Screw For C-10 r2u AsLeE A gAY} 2

C-12 06-036A-7400 Needle Bearing olE wolg 1

C-13 15-104A-5607 Upper Feed Lifting Cam Lod rEu AEleE A 2o 1

C-14 15-105A-5607 Upper Feed Eccentric Wheel Crank Alst$-% A=A (K2556) 1

C-15 SC-0140-5607 Screw (1/4" n=28) &7+ BE&E (1/4" n=28) 1

C-16 15-007 A-5607 Upper Feed Lifting Adjusting Shaft 2 A= 2 1

C-17 15-008A-5607 Bushing For C-16 3k AEeE 2HE B 1

C-18 15-009A-5607 Collar For C-16 r2ak AsleE A E v)e) 1

C-19 15-010W-5607 Washer For C-16 2 AL A E 9LA 1

C-20 SN-0116-3400 Nut (1/4” n=40) SZH| E (1/4” n=40) 1

C-21 15-112A-5607 Upper Feed Driving Shaft A3} 8= 1

C-22 15-113A-5607 Front Bushing For C-21 AlE-=2 HREA 1

C-23 44-046M-5607 Felt For C-22 AbsleEE ARA AE 1

C-24 15-114A-5607 Rear Bushing For C-21 A= 38 1

C-25 44-046M-5607 Felt For C-24 A= A AE 1

C-26 15-015S-5607 Stud Screw For Connection Link Arg)o)l= A g3 A} 1

C-27 SN-0116-3400 Nut (1/4" n=40) S7ZHA E (1/4" n=40) 1

C-28 15-117A-5607 Connecting Link For Upper Feed Lifting | Alu]o|= 348 = 1

C-29 15-118A-5607 Link For Upper Feed Foot Ald]ol= o A48 = 1

C-30 15-119A-5607 Walking Bar Driving Link Ald]eol= x2uF Sxam 1

C-31 15-120A-5607 Walking Bar A o] = - FHtr) 1

C-32 15-321A-5607 Upper Feed Presser Foot }\ol-:w.] ol= x24K(D) 1

C-33 SC-0128-7400 Screw (11/64” n=40) ZHo] Wb 2H2ubA} (11/64'n=40) 1

C-34 15-123A-5607 Walking Bar Guide Plate rEabyg) ol gk (K2555) 1

C-35 SC-0174-1230 Screw (11/64” n=40) B8o] ik 2L} (11/64"n=40) 2

C-36 01-017W-1600 Washer For C-34 SEA H kA 2

C-37 15-026A-5607 Walking Foot Pressure Adjusting Pole Abd) o= 2wk gl n 1

C-38 15-027G-5607 walking Foot Pressure Spring Aglol & xpFuk gl Az 1

C-39 SC-0203-5607 Screw (5/16” n=28) E 8o 2 2o} A} (5/16° n=28) 1

C-40 15-048A-5607 Needle Bar Frame s 34 Y 1 BL
C-41 15-030P-3800 Hinge Pin For C-40 vt g9 A= 1

C-42 44-0000-1230 Wick £-A) 1

C-43 SC-0507-1230 Screw (15/64” n=28) BHo] HEUAL (15/647 n=2) 1

C-44 15-051A-5607 Guide For Needle Bar Frame vl E99 g 1

C-45 15-053S-5607 Screw (A) For C-44 s 289 sh A UALB 1

C-46 SC-0178-7400 Screw (11/64” n=28) Z2o] W] 22U} (11/64'n=29) 1

C-47 15-117A-3800 Walking Bar Guide Block Abd) o) = x4 gl 2 1

C-48 15-131A-3900 Needle Bar Frame Driving Shaft sy 399 8= 1

C-49 15-032A-3900 Needle Bar Frame Shaft Crank (F) LEZE md3 (A) 1

C-50 15-026P-3800 Pin For C-49 Q=x 3 A pAIA 1

C-51 15-128A-3800 Needle Bar Frame Block s 399 B2 1

C-52 15-129A-3900 Needle Bar Rock Crank s 8% Fd=3 1 BL
C-53 SC-0500-7400 Screw (15/64” n=28) g:‘\%o]‘:‘_vulz_}z_}.—\,}/\}(b/mn x| 1

C-54 15-130A-3900 Connecting Rod For C-48 =2 dAZRE= 1 BL
C-55 15-0215-3400 Stud Screw For C-52 _\\—__Er\;} 3} $5& T3 thia} 1

C-56 SN-0105-3400 Nut (15/64" n=28) S7ZH | E (15/64" n=28) 1
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Lower Shaft and Feed Mechanism
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Ref. No. Parts No. Note Name of Parts = | Q' ty Asﬁ:: bly

D-1 06-001A-3900 Feed Regulator glol= 247 1

D-2 44-053M-3900 Felt For D-1 ez 247 F HE 2

D-3 SC-0517-8670 Screw (1/8" n=44) B80] AA| 22} (1/8" n=44) 2

D-4 06-002A-3900 Holder For D-1 Fol= =AY &4 1

D-5 44-053M-3900 Felt For D-4 ez 247 F% YE 1

D-6 06-103A-3900 Reverse Feed Control Lever Shaft Iz Yy = 1

D-7 SC-0162-5607 Screw (M5X% 0.8) 779 Ro] BEE (M5%08) 1

D-8 06-004A-3900 Feed Adjusting Pipe gel= 24 Flo|x 1

D-9 06-0055-3900 Nut For Feed Regulator Gz E 1

D-10 06-034A-3900 Ball For Feed Regulator we]d & 1

D-11 06-027G-7400 Spring For Feed Regulator tlo|let A= 1

D-12 06-008C-3900 Reverse Feed Control Lever BRI ] 1

D-13 SC-0164-2700 Screw (M5) F7hH o] WEAL (M5) | 2

D-14 06-009C-3900 Return Spring For D-1 geolz 247] g¥ Axg 1

D-15 06-010C-3900 Hook For D-14 sol= 247 gdl AZYHo]| 1

D-16 05-020P-2302 Pin For D-14 =&+ 1

D-17 06-111A-3900 Feed Rock Shaft Connecting Rod $3 o|EFE T 1 BL

D-18 06-112A-3900 Link For D-17 55 o2 g3 1

D-19 44-018M-3400 Felt For D-18 o2 AAY F§ YE 1

D-20 44-015C-3400 Holder For D-19 AeleE AR GA7 o 1

D-21 06-113A-3900 Feed Cam ez 7 1

D-22 15-002S-5607 Serew For D-21 w2k Aslex A AU 2

D-23 06-115A-3900 Crank (Rear) For D-28 Sy Zd = (= 1

D-24 SC-0150-2500 Screw (15/64” n=28) Fo] 'z 2-2uA} (15/64'n=28) 1

D-25 06-0165-3900 Stud Screw For D-23 sy Z3 (&) pxb |1

D-26 44-0000-1230 0il Wick 44 1

D-27 SN-0112-1230 Nut (M8 X 1.25) $7HE (M8X1.25) 1

D-28 06-117A-3900 Feed Rock Shaft Sk 1 BL

D-29 06-018A-3900 Bushing For D-28 Zway) 1A 1

D-30 SC-0507-1230 Screw (15/64" n=28) E2o| W&} (15/64" n=2) 1

D-31 07-003A-3900 Collar For D-28 st=7}e} 1

D-32 SC-0317-2700 Screw (15/64” n=28) 7t oW AL (15/64"n=28) 1

D-33 06-120C-3900 Shaft For Feed Lifter Eq] wrR= 1 BL

D-34 44-0000-1230 0il Wick 44 1 BL

D-35 SC-0199-3710 Screw For D-33 Q= BH A A} 1 BL

D-36 06-023A-3900 Feed Lifting Fork B w03 1 BL

D-37 06-022A-3900 Feed Lifting Fork Guide B ukR 203 qhy 1 BL

D-38 SC-0502-3710 Screw (9/64” n=40) B8] W] Zel} (964" n=40) | 2

D-39 06-021A-3900 Feed Lifter B w3 1 BL

D-40 44-051M-3900 Felt For D-36 By e FHA=A 1

D-41 06-024A-3900 Feed Dog E] 1 BL

D-42 SC-0543-2302 Screw (11/64” n=40) FRo| kA zk oA (1164 n=40) | 1

D-43 06-025A-3900 Eccentric Collar For Feed Regulator | 51 =o]x4d A7}z 1 BL

D-44 06-0265-3900 Stud Screw For D-43 B o224 Al wA A 1 BL

D-45 06-127A-3900 Vertical Feed Eccentric Cam Ayl A A 1 BL

D-46 SC-0317-2700 Screw (15/64" n=28) 7mEo|d A} (15/64n=28) | 2
NOTE: D-47 06-028A-3900 Feed Lifting Guide Body EY A% & EH) 1 BL

D-48 SC-A156-4118 Screw (9/64” n=40) 50| Wu] Al (964" n=40) | 2 BL
LA peiE D-49 06-130A-3900 Vertical Feed Lifting Guide Shaft B Asles ol 1 BL
only for model D-50 06-031A-3900 Roller For D-49 E AlsleE oh|E 229 | 1 BL
KM-390BL D-51 SC-0314-1800 Screw (9/64” n=40) E2oujele] ALl (9/64n=40) | 1 BL

D-52 40-504A-1230 Pin For D-49 NES ] 1 BL
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Presser Foot and Knee Lifting Mechanism
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NOTE:

"BL" is a parts
only for model
KM-390BL

Ref. No. Parts No. Note Name of Parts = | Q' ty Asﬁ:: bly
E-1 05-101A-5607 Presser Bar 2 1
E-2 05-102A-7400 Bushing (U) For E-1 2 ARRAl 1
E-3 SC-0101-3710 Screw (15/64” n=28) S7H 7 o] P FpAL(15/64” n=28) 1
E-4 05-102A-5607 Bushing (L) For E-1 =2 A 1
E-5 SC-0507-1230 Screw (15/64” n=28) FEo] WEA} (15/64" n=28) 1
E-6 05-103A-7400 Presser Bar Bracket 2] ate] (K3300) 1
E-7 SC-0174-1230 Screw (11/64" n=40) FRo] A A2AL (11/647=40) | 1
E-8 05-007 A-5607 Sub Presser Foot »EyZH (B) 1
E-9 SC-0315-2302 Screw (9/64” n=40) F2o] 2t 2ea} (9647 n=40) | 1
E-10 40-006A-5607 Thread Tension Release (Ass'y) Al=Z27] (%) 1(Set)
E-11 40-007G-5607 Return Spring For E-10 AxF7] gyl 229 1
E-12 01-026C-7400 Thread Tension Release Shaft ALF7] = 1
E-13 40-009A-5607 Pipe For E-12 ARF7] & do|z 1
E-14 40-012C-5607 Tension Release Plate AZ7] I (K2541) 1
E-15 SC-0174-1230 Screw (11/64" n=40) 2o b 2-2ubA} (11/64n=40) 2
E-16 05-109A-5607 Presser Bar Guide Bracket =21 B 1
E-17 SC-0305-5607 Screw (3/16" n=32) F2o] Wlu] &b} (316" n=2) | 1
E-18 05-111A-5607 Roller Stud Screw F2 Bl vt 1
E-19 05-112A-5607 Roller For Presser Bracket =g v 229 1
E-20 05-012A-5607 Roller Shaft 2o vl 249 & 1
E=21 05-012P-5607 Pin For E-20 299 = y49 1
E-22 05-013A-5607 Guide Bar Bracket Roller =g vl 228 o 1
E-23 01-017W-1600 Washer For E-22 =7 2 A 2
E-24 SC-0174-1230 Screw (11/64” n=40) F2o| it A&l (11/64n=40) | 2
E-25 05-016C-3900 Plate For Roller Guide 288 g w2 1
E-26 SC-0171-2302 Screw (3/16" n=28) FRIFTAALEIHG/16m=2) | 2
E-27 05-006A-7400 Presser Bar Lifter 2 287 2
E-28 05-007S-7400 Hinge Pin For E-27 == £2)7] AR JA} 1
E-29 43-001A-3900 Knee Lifting Lever T253 1
E-30 43-001S-3400 Stud Screw For E-29 229 ¥ At 1
E-31 43-002C-3900 Return Spring For E-29 T2 Uy gy A~x2d 1
E-32 43-003C-3900 Plate Spring For Presser Bar 2y g Axg 1
E-33 05-015S-7400 Presser Adjusting Screw = =Aua} 1
3-34 43-005A-3900 Stopper For Knee Lifting Lever 71289 Y ~EH 1
E-35 15-005S-3400 Set Screw For 161 $9$= 24 FA 7 FH AL 1
E-36 05-017S-7400 Hinge Screw For E-32 FEd g ~=E] cthixl 1
E-37 43-004C-3900 Presser Bar Plate Spring Rack =2 3 A2 7o 1
E-38 SC-0528-1230 Screw (9/64" n=40) ROl FTEAUAH /64 n=40) | 1
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Ref. No. Parts No. Note Name of Parts = | Q' ty Asﬁ:: bly
F-1 44-004A-3400 Oil Tank (Ass'y) o dE T (%) 1(Set)
F-2 SC-0179-3710 Screw (11/64” n=40) ER o] ARk (11/64 n = 40) 4
F-3 44-005C-3400 Oil Tank Packing el = 7] (2610F X 1.2T) 1
F-4 44-006C-3400 Oil Tank Pushing Plate (Ass'y) SdYT 22 (£) 1(Set)
F-4-1 | 44-007C-3400 0Oil Pipe For F-1 Sz ¢ Tle]= 1
F-5 44-012R-7400 Oil Tank Cork Zo7 ull (6-8) 1
F-6 44-0000-1230 0il Wick 44 1
-7 44-012C-1230 Oil Return Tube 3§ o] 1
F-8 44-026G-7400 Hook For F-7 e zlo] AxE 1
F-9 44-0000-1230 0il Wick 44 1
F-10 44-004A-3800 Wick Holder w2ak ABleE ) 2T 8l 1
F-11 SC-0365-3710 Screw (9/64" n=40) BHo] Wb ZH2UlA} (9/64" n=40) 1

F-13 44-012C-1230 Oil Return Tube 35 slo|= 1
F-14 44-011C~7400 Holder For F-13 44 AE AT (6-7) 1
F-15 SC-0351-2302 Screw (9/64" n=40) Fgol T AN 9/64 ' =40) 1
F-16 44-0000-1230 Oil Wick 44 1
F-17 44-0000-1230 Oil Wick 44 1
F-18 44-012C-1230 Oil Return Tube g5 dlolx 1
F-19 44-024C-3400 Holder For F-17 ol d748 $Alzle) 1
F-20 SC-0365-3710 Screw (9/64” n=40) Fo] JH] ZEuA} (9/64” n=40) 1
F-21 44-033C-5607 Oil Cover Sukak 1
F-22 44-016M~-7400 Felt For B-1 A7) F4ADE(6-14) 1
F-23 44-018C-8130 Oil Cover Presser 7)1 2ule] =23 1
NOTE: F-24 SC-0173-1230 Screw (3/16” n=32) Fo| Ju] 22U} (3/16" n=32) 1
"BL" is a parts F-25 44-0000-1230 0Oil Wick 44 1
only for model
KM-390BL F-26 44-047P-3900 Pipe For B-46 Z ¥lo]= (¢ 6X76L) 1
F-27 44-055A-3900 Oil Pan g W 1
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NOTE:

"BL" is a parts
only for model
KM-390BL

Ref. No. Parts No. Note Name of Parts = | Q' ty Asﬁ:: )

G-1 91-001C-1230 Accessory Bag AM A ] wf 1

o) 91-002C-1230 Driver (L) =go] ¥ (k) 1

a3 91-003C-1230 Driver (M.S) =gfo| ¥ (H/N) 1

G-5 Needle Hl= 1 BL

G-6 07-105A-5607 Bobbin 1l 4 BL

a-7 91-004C-2700 L-Wrench(2.5mm) L #:X](2.5mm) 1

a-8 91-003C-2700 L-Wrench(3mm) L @] (3mm) 1

a-9 91-001C-3800 L-Wrench(4mm) L @] (4mm) 1

G-10 01-024M-7400 Felt (Upper Thread) A F4 AE 1

G-11 91-013C-1230 Head Cover mAAW (/) 1

G-12 91-011C-1230 Oiler 43} 1

G-13 SC-0143-3800 Screw (M6 X 1.0) AA Mg BE&E (M6X1.0) 4

G-14 SN-0102-3800 Nut (M6X1.0) S E (M6X1.0) 4

a-15 09-034W-7400 Washer For G-13 = vz o)A 4

G-16 91-007A-2302 Thread Stand (Ass’y) A o] () 1(Set)

a-17 41-101A-1230 Bobbin Winder (Ass'y) A7 7) (=) 1(Set)

G-18-1 43-006A-3900 Knee Lifting Chain (Ass’y) FE2HE (B) 1(Set)

G-18-2 43-111C-3800 Knee Lifting Shaft T2 & 1

-18-3 43-103R-3400 Knee Lifting Pad 72w 3R 1

G-18-4 | 43-101C-3400 Knee Supporting Shaft T2 9y = 1

G-18-5 | 43-112C-3800 Connecting Hook For G-18-1 FEEHE 9424 1 G-18

G-18-6 | 43-113C-3800 Crank For G-18-5 nzodz QAs =A== | 1 Knee
Lifting

G-18-7 43-110C-3400 Crank For G-18-4 FE2 4 & 94 === 1 Assy

G-18-8 43-109C-3400 Knee Lifting Adjusting Crank Feed zAY 94 ZAA | 1

G-18-9 43-010G-3400 Return Spring For G-18-4 T2y ~x 1

G-18-10 | 43-108C-3800 Bracket For G-18-2 T2ed & vEsll (&) | 1(Set)

G-18-11 | 91-002S-3400 Screw For G-18 E}ab 4

-19-1 60-001A-3900 Belt Cover (Assy) WeEAH (F) 1(Set)

G-19-2 SC-0120-2118 Screw (9/64" n=40) F2o] Wu] Z2UAL (964" n=40) | 2 1

G-19-3 | SC-0120-2118 Screw (9/64" n=40) Fgo| W] A2} (964 n=40) | 2 | Belt Cover

G-19-4 | 60-002P-3900 Support Pin For G-19-1 WE A ARAD (b 1 Ass'y

G-19-5 | SC-0200-4123 Screw (11/64” n=40) FRoEF AL} (11/64n=40) | 1

G-20 90-003A-8070 Head Rest FHA A % 1

G-21 Needle = 1(Set)

G-22 07-160A-7500 Bobbin Byl 4

G-23 91-108C-1230 oil 2d A (5FL) 1
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KM-390BL SPECIAL ORDER PARTS

Feed Dog (§U4) Upper Feed Presser Foot (Atz] 0| E - F4l)
Ref. No. Parts No. Specification | Ref. No. Parts No. Specification
Standard Parts Standard Parts

15-421A-5607

¢3

06-124A-3900

Option Parts

15-321A-5607

D-41 ) C-32
Option Part Option Parts (1)

15-221A-5607

_ $2.4
06-024A-3900 $22/ -

Option Parts (11)

15-021A-5607

¢ 2.4

¢ If You Wish to Use Special Order Parts, Use "Parts No." Above The Chart To Order It.
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Special Parts for KM—390
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Ref. No. Parts No. Note Name of Parts = | Q' ty Asﬁgl )
H-1 01-001A-390A Arm, Cylinder Bed, Base AT W=, TR | 1(Set)
H-2 01-014M-390A Model Mark zdnl= 1
H-3 01-215A-390A Needle Plate 2 1
H-4 01-016A-390A Slide Plate (Ass'y) vy (£) 1(Set)
H-5 01-017A-390A Guide (A) for H~4 mET gy (A) 1
H-6 01-018A-390A Guide (B) for H-4 w7 gy (B) 1
H-7 01-019A-390A Cap for Bed W =71 1
H-8 01-023A-390A Hook Cover (Ass'y) A (=) 1(Set)
H-9 06-014C-3900 Length Control Plate A3 1
H-10 02-104A-8270 Thread Take -Up Lever Al 7] 1
H-11 02-103A-7400 Thread Take -Up Lever Holder Al 7] #bo] 1
H-12 02-102A-390A Link Cam P37 1
H-13 SC-0535-3710 Screw (A) for H-12 370 TAJA} 1
H-14 SC-0112-2302 Screw (B) for H-12 37 At 1
H-15 04-005A-3800 Needle Bar Crank Shaft s =P = = 1
H-16 SC-0507-1230 Screw (A) for H-15 vhed 333 & AVGAHA) | 1
H-17 SC-0507-1230 Screw (B) for H-15 vl Z8 3 & 34UYAHB) 1
H-18 02-007A-390A Timing Belt Pulley (Up) Eleln] WlE E7 (A) 1
H-19 02-008A-390A Timing Belt Ejo]n] Wle 1
H-20 07-141A-390A Safety Clutch Belt Pulley bR =] Wl e Zg) 1
H-21 07-006A-390A Lower Shaft Gear 3l 7)o] 1
H-22 07-109A-390A Hook Base £ kg 1
H-23 44-046M-390A Hook Gear Felt = 7)o] A E 1
H-24 07-014A-390A Base for Opener Guide Block Shaft | 23y ghd] Z3& o] 1
H-25 07-015A-390A Shaft for Opener Guide Block 27y ol B3 1
H-26 07-116A-390A Guide Block for Opener o=y ok 29 1
H-27 07-317A-390A Opener L ILAR 1
H-28 07-007 A-390A Rotary Hook Gear (Ass’y) 2EelE] F 7] 1
H-29 07-011A-390A Rotary Hook ZElE F 1
H-30 SC-A216-4114 Screw for H-29 2ele] & zAYA 1
H-31 07-160A-7500 Bobbin BHl 1
H-32 07-058G-7507 Spring for Bobbin Hyl vz Az 1
H-33 SC-0296-3900 Screw for H-22 F9bz # A 2
H-34 07-021A-390A Bushing for B-72 Al AR YAE WE EA| 1
H-35 07-019A-390A Button for B-67 b AA YA E HE 1
H-36 04-101A-3800 Needle Bar Bl 1
H-37 04-003A-3800 Needle Bar Holder vl Aol 1
H-38 SC-0158-3710 Screw (11/64” n=40) Ego] Wz 22l (11/64 n=40) | 1
H-39 04-002A-3800 Thread Guide for Needle Bar Bl Alehy 1
H-40 - Needle (DP X 17#22) LIRSS 1
H-41 SC-A131-4522 Screw for H-38 vls ZAYAL 1
H-42 04-008A-390A Needle Bar Crank vl 3= 1
H-43 15-048A-390A Needle Bar Frame Blsd Y 1
H-44 15-130A-390A Connecting Rod for C-48 EE dAZE 1
H-45 15-129A-390A Needle Bar Rock Crank s &% 3= 1
H-46 06-111A-390A Feed Rock Shaft Connecting Rod FHo|l$RE 1
H-47 06-117A-390A Feed Rock Shaft e 1
H-48 06-029S-390A Feed Lifter Stud EUubz & yap 1
H-49 06-030A-390A Feed Lifter Stud Presser FUTA & A 5 1
H-50 SC-0502-4125 Screw for H-46 FUEA F A a1
H-51 06-123A-390A Feed Lifter Fork BFULA xo= 1
H-52 06-122A-390A Feed Lifter Fork Guide EUurz 203 9 1
NOTE: H-53 06-121A-390A Feed Lifter Eur 1
H-54 06-024A-390A Feed Dog £ 1
"BL" is a parts H-55 SC-0128-4118 Screw (11/64” n=40) E2o] Yu) AU} (1164 n=40) | 2
only for model H-56 06-127A-390A Vertical Feed Eccentric Cam AstEAlA 1
KM-390BL H-57 SC-0164-2700 Screw for H-53 AbslH A A AL 3
H-58 06-041A-390A Feed Lifter Guide Fu s 1
H-59 SC-0128-4118 Screw (11/64” n=40) Eio] Wlu] Ze}Al (1164 n=40) | 2
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Ref. No. Parts No. Note Name of Parts = g Q'ty Asﬁg‘_ bly
H-1 Slide Plate-Option Gauge @D | IHFH(A)- FAAA ] AD 1
H-2 Feed Dog-Option Gauge @ EY - $AAl 1A © 1
H-3 Needle Bar vl (ZPEE 2A) 1
H-4 Cap for Bed - Option 1 W =7 (78 SA A o] #]-1) 1
H-5 Needle Plate-Option Gauge @D AF - gAA A © 1
H-6 Needle vl 1
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